ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7C / 20MHz+15MHz

QPSK

Highest Channel / 1RB0 and 1RB74

Highest Channel / 1RB99 and 1RBO

(=)

Ref Level 0.00 dBm  Offset 12,50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PARS Limit fheck
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape
-20 dBm 20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
Al i . 40 dBm Al A e
R VY e Vit e S T —— et VN S
m
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
00 dB -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow |  Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -46.31 dBm -21.31 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.49525 MHz -46.22 dBm -21.22 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46191 GHz -45.54 dBm -20.54 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47113 GHz -45.48 dém -20.48 d&
2,615 GHz 3,000 GHz 1.000 MHz 2.96730 GHz -45.25 dBm -20,25 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.96142 GHz -45.33 dBm -20.33 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -40.92 dBm -15.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -40.80 dBm -15.80 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.35210 GHz -41.90 dBm -16.90 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.35569 GHz -41,69 dBm -16.69 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.28484 GHz -40.95 dBm -15.95 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.29534 GHz -40.92 dBm -15.92 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.53106 GHz -37.53 dBm -12.53 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53806 GHz -37.47 dBm -12.47 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69116 GHz -38.18 dBm -13.18 dB 18.000 GHz 27,000 GHz 1.000 MHz 12.69166 GHz -38.14 dBm -13.14 d&
hid bl
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7C / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

==

(B[ seecmm )

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB

Mode Auto Swesp

pect

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks 10 dEmE—pauRious b ape nake
-20 dBm 20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
e, v dimarme Sad s S et 40 dBm - = e e i
PR, e Attt
m
60 dBm
=70 dBm
-80 dBm -80 dBm
a0 de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz -46.07 dBm -21.07 dB 30.000 MHz 1.000 GHz 1.000 MHz 852.87606 MHz -46.31 dBm -21.31 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46118 GHz -45.32 dBm -20.32 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46412 GHz -45.37 dém -20.37 dé
2,615 GHz 3,000 GHz 1.000 MHz 2.97047 GHz -45.15 dBm -20,15 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.96335 GHz -45.02 dém -20.02 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -40.91 dBm -15.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -40.90 dBm -15.90 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.33810 GHz -41.73 dBm -16.73 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.24919 GHz -41.88 dBm -16.88 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.95326 GHz dBm -15.69 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.66142 GHz -40.91 dBm -15.91 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54706 GHz -12.62 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.55656 GHz -37.52 dBm -12.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.71565 GHz -13.19 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.70266 GHz -38.15 dBm -13.15 dB
hid bl
L VA J - L JL 4
2022 16:41:4

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB

Mode Auto Swesp

Ref Level 0.00 dBém

SGL Count 100/100

Offset 12 .50 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—bRURIGUE e ABS nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
A na 2 Al o A
WM. Sy -..WM' ———— S b~
=70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 926.07446 MHz -46.10 dBm -21.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 846.57421 MHz -46.10 dBm .10 dg
1.000 GHz 2,475 GHz 1.000 MHz 2.46965 GHz -45.31 dBm -20.31 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45233 GHz -45.37 dBm .37 de
2,615 GHz 3,000 GHz 1.000 MHz 2.96373 GHz -45.14 dBm -20.14 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.95719 GHz -45.04 dBm .04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -40.74 dBm -15.74 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.89376 GHz -40,93 dBm .93 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.34669 GHz -41.74 dBm -16.74 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34069 GHz -41.,88 dBm .88 di
10.000 GHz 14.000 GHz 1.000 MHz 12.94026 GHz -40.96 dBm -15.96 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.27034 GHz -40.86 dBm .86 d&
14.000 GHz 18.000 GHz 1.000 MHz 15.56255 GHz -37.65 dBm -12.65 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.55656 GHz -37.53 dBm .53 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69616 GHz -38.21 dBm -13.21 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72215 GHz -38.29 dBm .29 dB
hid bl
L JL ) L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 7C / 20MHz+20MHz

QPSK

Highest Channel / 1RB0O and 1RB99

Highest Channel / 1RB99 and 1RBO

Ref Level 0.00 dBm Offset 12.50 dB

SGL Count 100/100

Mode Auto Swesp

SGL Count 100/100

Ref Level 0.00 dBém

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Gheck PARS Limit fheck
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm 20 dBm
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r—— A aar e -40 dBm A e B
etopa At [P s et
i
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -46.15 dBm -21.15 dB 30.000 MHz 1.000 GHz 1.000 MHz 869.23288 MHz -46.25 dBm -21.25 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45970 GHz -45.41 dBm -20.41 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46892 GHz -45.56 dém -20.56 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.96681 GHz -45.17 dBm -20.17 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.05088 GHz -45.02 dém -20.02 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41.00 dBm -16.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -40.90 dBm -15.90 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.34360 GHz -41.60 dBm -16.60 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.35369 GHz -41.86 dBm -16.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.27284 GHz -40.85 dBm -15.85 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.29634 GHz -40.78 dBm -15.78 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.53706 GHz -37.31 dBm -12.31 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.55306 GHz -37.56 dBm -12.56 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70316 GHz -38.23 dBm -13.23 dB 18.000 GHz 27,000 GHz 1.000 MHz 12.69816 GHz -38.24 dBm -13.24 d&
hid bl
{ L J L JL J e
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.84 5.91 6.32 - PASS
TEL : 886-3-327-3456 Page Number : A12-1 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12/ 10MHz / QPSK

Middle Channel / Full RB

LTE Band 12/ 10MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2168 dbm 27,15 dbm 5.45 d8 2.49 0B .14 0B .84 0B 5.25 08 Trace 1 [ 20,68 dbm 27,45 dbm 5.78 d8 3.07 d8 4.95 d 5.91d8 6.45 08
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Spectrum b
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Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.74 dBm 27.02 dBm 7.28 dB 3.07 dB 5.16 dB 6.32 dB 6.93 dB
I e——
] )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.27 | 125 | 300 | 3.00 | 497 | 483 | 965 | 9.65 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.30 - 3.02 - 4.95 - 9.89 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.75 dBm) ™M1[1] 15.21 dBm)
707.70420 MHzZ| 707.41890 MHz
= 26.00 dB @ X ndB 26.00 dB
g aanal Assinatila M 1.272700000 MHZz 104 P Y T it P e -1 TR Yy 1.250300000 MHz
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.7042 MHz 15.75 dam nd8 down 1.2727 MHz ML 07,4189 MHz 15.21 dam nd8 down 1.2503 MHz
TL 1 706.855 MHz -10.25 dBm nd8 26.00 dB TL L 706.6734 MHz -10.85 dbm n 26.00 dB
T2 1 708.1378 MHz -10.13 dém Q factor 556.1 T2 1 70B.1238 MHz -10.99 dBm Q factor 565.8
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| ™M1[1] 15.76 dBm)
M1 708.19530 MHz 708.59090 MHZ]
20 20 1
| 26.00 dB ndB__y 26.00 dB
o RASRAN s 1 ha 2.997000000 MHZ 04 -~ e 7y 2.997000000 MHZ]
7 Q factor L 236.3] 7 Q factor 1 236.4
/
\ \
od 0 d :‘
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10 df 7 -10
_f — i e
20d8m———— = = =
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.1953 MHz 17.35 dBm nd@ down 2.997 MHz M1 1 70B.5909 MHz 15.76 dBm nd@ down 2,997 MHZ
T 1 706.0135 MHz -8.55 dBm nd8 26.00 dB TL L 706.0195 MHz -10.59 dbm nd8 26,00 d8
T2 1 709.0105 MHz -8.99 dBm Q factor 236.3 T2 1 709.0165 MHz -10.13 dém Q factor 236.4
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 11,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,10 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.82 dBm) ™M1[1] 15.00 dBm)
708.10900 MH?Z| 708.79900 MHz
20 20 )
¥ _ndB 26.00 dB nda'y 26.00 dB
104 il AP AAL T B VA 4.965000000 MHz 104 .- e e B M 4.825000000 MHZ|
T qQ factor \ 142.6 )l qQ factor | 146.9
L
od / 0 di
/ T/
10 df g 10 d
20 d ,/ — 20 d ‘/ =
| i N ol
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.109 MHz 15.82 dBm nd@ down 4.965 MHz M1 1 70B.799 MHz 15.09 dBm nd@ down 4,825 MHZ
TL 1 705.002 MHz -10.52 dBm ndd 26.00 dB TL L 705.062 MHz -11.08 dam 26.00 dB
T2 1 709.968 MHz -10.01 d8m Q factor 142.6 T2 1 709.BBB MHZz -10.73 dém 146.9
L U J wa L JU J L]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.16 dBm) ™M1[1] 17.25 dBm)
708.0390 MHz M 708.8990 MHz,
20 20
. . R 26.00 dB)| N o ApdB 26.00 dB|
- 2 et a i M bl A 9.650000000 MHz o " A 0.650000000 MHZ]
! Q factor 73.4 / Q factor \ 73.5
J \ | \
d { | P
° i T o - =
i ¥ ¥ Y
-10 df -10 d
Y 7 N
/ \ / N
20 d < 20 df + s B =
P S S W e
B P o Vet hanvdl
oty B 20
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.038 MHz 18.16 dam nd8 down 9.55 MHz ML 7DE.B99 MHz 17.25 dam nd8 down 9.65 WHZ
T1 1 702.665 MHz -7.24 dBm nd8 26.00 dB T1 L 702.705 MHz -8.65 dBm nd8 26,00 d8
T2 1 712.315 MHz -7.95 dBm Q factor 73.4 T2 1 712.355 MHz -8.57 dBm Q factor 73.5
L I 4 [S JL 4 -

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.01 dBm)| 15.28 dBm)
707.76810 MHz 708.08740 MHZ]
= 26.00 dB @ 26.00 dB
p Frncnn Nt e s 1.295100000 MHz . = 3.021000000 MHZ|
B 7 aromor ) 546.5 © 7 2a4.4
/
o d 0 di )
J Y2
-tod 7 -10d T
/ \
20d a X 20 di =
/ \ p
4 N A WA o
A0 da - =40
-40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.7881 MHz 13.91 dBm nd@ down 1.2951 MH2 M1 70B.DB74 MHz 15.28 dBm nd@ down 2.021 MHZ
T1 1 706.8534 MHz -11,98 dbm nd8 26.00 dB T1 L 706.0015 MHz -10.43 dBm nd8 26,00 d8
T2 1 708.1545 MHz -12.19 dém Q factor 546.5 T2 1 709.0225 MHz -10.77 d8m Q factor 234.4
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.36 dBm) ™M1[1] 15.04 dBm)
708.75900 MHz 709.1180 MHz,
= nd 26.00 dB @ v\/(;:’\’l'i 26.00 dB
04 fiin N v 4.945000000 MHZ 04 P R et e . .890000000 MHZ]
Faad Q factor 143.9] 7 Q factor A 71.7
/ [ \
od 0 d ‘\
d el 1 iz
-10 = -10 d
/ ( ] ;
204 20d 1 \
/ 1 - \ ]
) drn ” AV av A o e, -
- =3
%'-., A 7
40 df -40 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.758 MHz 13.36 dam nd8 down 4.945 MHz ML L 709.118 MHz 15.04 dam nd8 down 9,89 WHZ
T1 1 705.042 MHz -12.63 dam nd8 26.00 dB T1 L 702.565 MHz -10.80 dbm nd8 26,00 d8
T2 1 709.988 MHz -12.43 dBm Q factor 143.3 T2 1 712.455 MHz -11.23 dém Q factor 71.7
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 273 | 449 | 4.48 | 895 | 8.93 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.70 - 4.50 - 8.97 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-6 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.33 dBm) ™M1[1] 15.51 dBm)
- o 707.65940 MHz - . 707.30980 MHZ]
X OccBw 1090909091 MHz | ¥ Occ B 1088111888 MHz,
Lo, A AT NI AR A ] T
10d . ‘ 104
1
od - 0 vi e
] \ \
\
-10 df -10 d
y 5 ( .\
/ My 20 di {
7 ] e, =l =
Ve A A~ v
e | e
40 df -40 d
50 df 50 d
&nd 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6594 MHz 16.33 dam ML L 707.3098 MHz 15.51 dam
T 1 706.95455 MHz 8.71 dBm Oce Bw 1.090305051 MHz TL L 706.95734 MHz 8.28 dBm Oce Bw 1.086111688 MHz
T2 1 708.04545 MHz 9.77 dam T2 1 70B.04545 MHZ 8.48 dam
L ! L | ! -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.86 dBm) 15.04 dBm)
- M 708.19530 MHz - 708.16530 MHZ]
- Reapea_ 2.715284715 MHz 2.727272727 MHz
1 | 2 Y e
10d 104 ¥ 5
/ \
/ / \
od 0 -
/ / \
| /
10 df -10 di + \
] 7 Y
20 d ——— —] 20d e
el i e |
a0 ah
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.1953 MHz 17.86 dam ML 7DB.1653 MHz 15.94 dam
T 1 706.15135 MHz 10.73 dBm Oce Bw 2.715284715 MHz TL L 706.14535 MHz 9.66 dBm Oce Bw 2.727272727 MHz
T2 1 708.86663 MHz 10.50 dam T2 1 708.87263 MHZ 10.95 dam

L U

] b

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.6a dBm) ™M1[1] 15.97 dBm)
- 708.36900 MHz - 707.72000 MHZ]
{ 4.485514486 MHz ) c Bre 4.475524476 MHZ
TL | e oo prrmms e nn ™ A N al b
w0 LA 0d ENES il NS R
0 ‘ 0 | l
/ 4
-10 df Jf -10 d
204 ~ o 20 T
oY o > VA ]
<20 R SAT Ty -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.359 MHz 15.63 dam ML 707,72 MHz 15.37 dam
T 1 705.27223 MHz 9.27 dBm Oce Bw 4,485514456 MHz TL L 705.27223 MHz 9.84 dBm Oce Bw 4,475524476 MHz
T2 1 709.75774 MHz 11.04 dam T2 1 709.74775 MHZ 8.69 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.28 dBm 17.04 dBm)|
709.6760 MHz 710.5370 MHz,
= 951048951 MHz @ £.931068931 MHZ
T1 ] A oA | T1
[
10d 104
] \ / |
0d { } 0 d J
i \
-10 df + \‘ -10 d
204 f \ 20d
A Ny
| o~ AN L e A
-30 4 54
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708,878 MHz 18.28 dam ML 710.537 MHz 17.04 dBm
T1 1 703.0644 MHz 10.32 dBm Oce Bw 5.951048951 MHz T1 L 703.0644 MHz 9.39 dBm Oce Bw £.931068931 MHz
T2 1 712.01585 MHz 10.58 dam T2 1 7119955 MHz 11.52 dam
L I 4 [S JL -

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
3.64 dBm)| ™M1[1] 15.52 dBm)
- 707.15310 MHz - 707.66780 MHZ]
| 1085314685 MHz 2.703296703 MHZ
s ~ I L PP
104 i L vl 104 b e
d P L
° o ! ‘u
I / \
-10 df -10 d T
J ]\
20d - 20d -
- / - - RV P
ot s W'y . - P
AL = y L
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.1531 MHz 13.64 dam ML L 07,6678 MHz 15.52 dam
T1 1 706.95734 MHz 9.63 dBm Oce Bw 1.085314685 MHz T1 L 706.15135 MHz 8.75 dBm Oce Bw 2.703296703 MHz
T2 1 708.04266 MHz 8.03 dam T2 1 708.85465 MHZ 8.63 dam
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.99 dBm) ™M1[1] 1 3 dBm)
708.69900 MHz 706.5010 MHz,
= 4.495504496 MHz @ Y o £.971028971 MHZ
v N = WaVa NN AU
w0 L Y S 104 g [
/ | |
a T o
/
-10 df a -10 d
204 /‘ 20d /
R PR
/ Y o P g
Pl g v — “y ~3048 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.593 MHz 13.99 dam ML L 706.501 MHz 15.53 dam
T1 1 705.26224 MHz 7.68 dBm Oce Bw 4,495504496 MHz T1 L 703.0245 MHz 8.71 dBm Oce Bw £.971028971 MHz
T2 1 709.75774 MHz 9.17 dom T2 1 711.9955 MHz 8.50 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum oz ||| spectrum v
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIQUSY INE_ABS PAS!
20 UIB’I';“H PURIOUS INE_ABS P, /!\ 20 GBH‘.‘P FA S
{
10 dBm T 10 dBm + i
| |
ode ‘l i 0 dBm ] !
-10 dBm -10 dBm -
SPURIOUS_LINE_ABS k l
20 dem \k 20 dim 7
-30 dBm f -30 dem—t t
/ e N
-40 dBm = T -40 dmr \
-50 dem ’/ \‘“W ‘ai‘o.thHm
|~
I RSy [ ,\“‘-ﬁv—m»v e — - 1
<60 B e e 60 dBm e S
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -24.64 dBm -11.64 08 714.000 Miz | 716,000 MMz 100,000 kiz TR T 2195 dbm _E,WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -15.00 dém -6.00 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00205 MHz -15.34 dBm 634 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.26873 MHz 21.74 dBm -8.26 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.42 dbm ~11.42 dB
I ) b | 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dei

Ref Level 30.00 dém  Offset 11,10 dg Mode Auto Sweep m  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHAEKABS PABS
. . ' abs Line _§PURIOU$_|LINE_ABS PABS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
A
10 dBm /JJ e 10 dBr? s \
0da [ 1 0 dem i
-10 dem !
SPURIOUS_LINE_ABS
-20 dem 1‘1 Lr
-30 dBm ] .
o 1 el
1
40 dem y, -40 dem ™
- M\.MW
-50 dem z 50 db
T = = i
b ———]
| S
Lt 1y -60 dem - -
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 69888666 MHz -23.85 dbm -10.85 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.89610 MHZ 13.20 dBm -16.90 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99316 MHz -24.74 dBm -11.74 dB 716.000 MHz 716,100 Mz 30,000 kHz 71502123 WHe 2750 dom 1460 0
599.000 MHz 701.000 MHz 100.000 kHz 699.25275 MHz 13.23 dém -16.77 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -25.22 dBm -12.22 dB
T
i J1 £
Date 15:56:05 16:03:10

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 12/ 1.4MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PARS
d 3 3 ABS Line _$PURIQUSY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 dkine ;; s
A
10 dBm { \ 10 dBm j \
0ds l 0 dem j
-10 d8m I -10 dBm f
SPURIOUS_LINE_ABS \ u d
-20 dem ¥ -20 dBm /f
-30 dBm f 4 -30 dem ¥
/ | \

40 dem

/ - 40 darg™!
-50 dam — mw wﬁ \
|~ .

R S e A 1
0B — 60 dem Bl B it e N B
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts stﬂ 725.0 MHz
Bpurious E'“i;Siml'; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | PowerAbs |  ALimit
£90.000 Mrz | 698,900 MHz 100,000 knz 598,89555 Mz ~25.64 dbm -12.64 08 400 M 716 po Wi 700007 Wiz TR Ty ETETRETT _gml
598.900 MHz 699,000 MHz 30.000 kHz 698,99855 MH2 -18.41 dBm -5.41 dB 716.000 MHz 716,100 Mz 30,000 kHz 716 00378 M 5o e iade
599.000 Mz 701,000 MHz 100.000 kHz £99.22877 MHz 20.59 dBm -9.31 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.33 dBm -12.33 dB
Y
I - i [ o
Date: 2 FEB.202 15

Lowest Band Edge / Full RB Highest Band Edge / Full RB
[%] Spectrum

Spectrul
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
6 5 5 ABS Lt sPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dBm "“""“"""«\ 10 dpm e,
o dd / \ 0 dem / \\
|
-10 dem - -10 dgy .
SPURIOUS_LINE_ABS ‘ \
-20 dem ql -20 dim L
u
-30 dBm ¥ L dem ] ]
_40 dem = 40 dem -
o T
e —
-50 dem g — -50 dem:
J —
G0 TR -60 dem L“H‘L_‘* —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -25.86 dBm -12.86 d& L4000 MI | 716.000 Wz 100.000 kHz 71e 28871 Tz 12.60 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698,99715 MHz -27.83 dBm -14.83 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00215 MHz 27.20 dBm C1420d8
589.000 MHz 701,000 MHz 100,000 kHz 699,54845 MHz 12.60 dBm -17.20 dB 716,100 MHz 725000 MHz 166 D00 kHz 216.11934 MHz 26,85 dBm 1565 db
Y
) i )
e: 28.FEB.2022 15:5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
™ f‘\l
10 dem {f \\ 10 dem / ‘
0dB [ 0 dem {
-10 d8m ' -10 dBm
20 dBm I -20 dBm ﬂ"
30 dBm " lh\ -30 dem o
/' ”
_40 dem - 40 demy \
/ \ \
-50 dem - i | |[f3 0,060
I— R, N
E0-HBT e —————————n 50 dBm S — - ]
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -28.94 d&m -15.94 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,75524 MHz 19.41 dBm -10.59 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99795 MHz -24.04 dBm -11.04 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00005 MH= 5743 dbm Z5.43 de
599.000 MHz 701.000 MHz 100.000 kHz 699.25275 MHz 19.85 dBm ~10.15 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.91 dbm -14.91 dBb
T
i [ i 1 )
Date: 2 FEB.202 16:0B:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHAEKABS PABS
. . ' abs Line _§PURIOU$_|LINE_ABS PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm . 10 dom et
[ \\
-10 dem ‘/ !
SPURIOUS_LINE_ABS l‘
-20 dem ‘ L
-30 dem |
= T
40 dem —
-50 dem -50 dem:
T H\”"“*v—wm..__
S0He - 60 dem .
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -32.01 dém -19.01 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.61938 MHz 11.41 dBm -18.59 d&
598.900 MHz 699,000 MHz 30.000 kHz 69899176 MHz -31.62 dBm -18.62 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 0001E MHe 2975 dBm “16.78 db
599.000 MHz 701.000 MHz 100.000 kHz 699.97403 MHz 11.53 dém -18.37 dB& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.14 dBm -18.14 dB
Y
i J1 "

=: 28.FEB.2022

16:0

16:10:16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum || rectrum
Ref Level 30.00 dBm _ Offset 11.10 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
. ; ; AES Line _$PURIOUS_LI PAB
20 ghine —FPURIOUS_|INE_ABS P = 20 gbine Nt\ 5
/\ [
10 dem | l 10 dBm: H \
0dB t 0 dem T
-10 d8m i -10 dBém ,!
SPURIOUS_LINE_ABS \ f
-20 dBm -20 dBm
-30 dBm Fa |L“ -30 dém "‘ !
o o ol \ f\‘ al (| . | 7 :
Y Y Y
[V NI W Vi,
-50 dem J e -50'dgin . 7
N AR
e e — S
50 BT -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -25.61 dBém -12.61 de 712.000 MHz 716.000 MHz 100.000 kHz 715,78571 MHz 21.14 dBm -8.86 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99665 MHz -15.58 dBm -6.58 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00495 MHz -20.07 dBm -7.07 dB
£99.000 MHz 702.000 MHz 100.000 kHz 692.23227 MHz 21.56 dBm -8.44 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.09 dbm -12.09 dB
\
i [_] N [1 e
Date: 28.FEB.2022 16:14:45 Date: 16:21:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 7 . Pl S i
\ \
0ds f H[fp oem
| | \
-10 dem f 10 dem :
SPURIOUS_LINE_ABS J‘
-20 dem J 20 dBm
30de s ; Lp.
m e ¥ 30 dem ¥
-40 dem I o -40 dem N .
-50 dém = /ﬂ -50 dem -
,‘4"/‘/‘ \“—\M
~aUHeTT -60 dem -
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,85110 MHz -28.04 dém -15.04 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.71479 MHz 9.62 dBm -20.38 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99775 MHz -27.21 dBm -14.21 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00475 MHe 27 49 dBm ~14.49 db
599.000 MHz 702.000 MHz 100.000 kHz 699.95455 MHz 10.10 dém -19.090 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -27.52 dBm -14.92 dB
Y
i J1 "
e: 28.FEB.2022 16€:12:03
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LIN ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P r\ 20 ghine /;\I S
10 dBm { 10 dBm f \
0ds / lk 0 dem J
-10 d8m i -10 dBm -
SPURIOUS_LINE_ABS | J
-20 dem -20 dBm
-30 dBm /, -30 dém ".k J‘N +r
40 dem \\ ,ﬂ Al A4 o } | Y :
7 \VIVEA T AP
-50 dem - —50% P
TN |/
ST N . e
B0 HET -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -26.05 d&m -13.05 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.77672 MHz 20.77 dém -5.23 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.98506 MHz -19.65 dBm -6.65 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00734 MHz -17.89 dBm -4.90 dB
£299.000 MHz 702.000 MHz 100.000 kHz 692.21420 MHz 20.22 dBm -9.78 db 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -25.58 dbm -12.58 dB
T
i e N [1 e

Date: 28.FEB.202. Date:
Spectru
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
s . x ABS Li SPURIOUS, INE_|ABS PAES
20 ghine —FPURIOUS_|INE_ABS PABS o0 ckine s
10 dBm f,_ - 10den -
0 dBi { \ ﬁdam !
| \
-10 dém i { ‘Lm dBm t
SPURIOUS_LINE_ABS f I A
-20 dBm l -20 dBm L
-30 dBm -30 dBm
1 —
N ,,_.—-F V ~—_
40 dem | -40 dem
P -
50 dBm - 50 dBm o
,/f e
50 BT -60 dBm
Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -30.01 dém -17.01 de 713.000 MHz 716,000 MHz 100.000 kHz 713.64286 MHz 8.72 dBm ~51.28 dB
698.500 MHz | 553,000 MHz 30.000 kHz £98,99325 MHz -28.92 dBm -15.92 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00594 MHz -28.71 dBm -15.71 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.68182 MHz 9.24 deém ~20.76 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.14890 MHz -29.84 dbm -16.84 db
\
) i )
e: 28.FEB.2022 16€:12:57
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /‘\ 20 gbine ,-\ s
10 dBm f‘ 10 dBm JI |
il i
0 dB - l 0 dém l
-10 d8m | -10 dBm -
SPURIOUS_LINE_ABS L f
-20 dem -20 dBm
-20 dBm /-{ \l -30 dBm J\ J}J %\
-40 dBm Fay ﬂ A -40 dBm \ ST
N SAL A, )
-50 dam FSONdBm T
e _‘J D\Euwx L \\-*.‘_.._...
B el 60 dBm e it
Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -28.94 dém -15.94 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.79471 MHz 19.57 dBm -10.43 de
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99565 MHz -23.28 dbm -10.28 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00085 MHz -23.68 dBm -10.68 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.21728 MHz 19.74 dBm ~10.26 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.71 dbm -15.71 dB
T
i [ i 1 )
Date: 2 FEB.202 16:24:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE |ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
FWM Wi
0 dB f \ dBm: 1
-10 dem i |[]F2o em \I
SPURIOUS_LINE_ABS ) ]|
-20 dem [ 20 dBm ‘
-30 dem -30 dem
fire ——_""M_‘
-40 dem e 1{ 40 dem Sr S
) R ! R
e i T,
-50 dem -50 dem:
o [
— T |
50T 60 dBm. SR B
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,87777 MHz -34.36 dém -21.36 d& 713.000 MHz 716.000 MHz 100.000 kHz 71562687 MHz 7.89 dBm -22.11 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99935 MHz -31.14 dBm -18.14 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00108 MHe 3075 dBm 1775 db
599.000 MHz 702.000 MHz 100.000 kHz 699.87363 MHz 7.84 dBm -22.16 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.80 dBm -19.80 dB
Y
i J1 "
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 12 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P (_\ 20 gbine {. s
10 dem I l 10 dBm: { T
|
0d8 f ¥ 0 dem —|
| | |
-10 d8m [ -10 dBm -t
SPURIOUS_LINE_ABS j W
-20 dem j -20 dBm t
-30 dBm -30 dém A
40 de i N L A VAN n
b ' 7 o M"Mﬂ \4 f 1 ~of dem M. T N
) ik h‘ ‘"\“u/‘
50 dBm vm Wt L flso vews o
I W Py M_/\\“
50" HBT -60 dBm
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -28.52 d&m -15.52 d8 711.000 MHz 716.000 MHz 100.000 kHz 71569281 MHz 21.03 dém -8.07 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99565 MHz -22,69 dbm -9.89 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,00035 MHz -23.86 dBm -10.86 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.33217 MHz 21.12 deém -6.98 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.96 dbm -15.96 dBb
T
i [ i 1 )
Date: 28.FEB.2022 16:35:04 Date: 16:41:13
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
{wwmw.«“w Wm\[ KI’W’\J-'-M e B e YO0 W RPN vnw\
0dB ’ 1 qurﬁ T
|
-10 d8m f 10 dem \
SPURIOUS_LINE_ABS JI g k
“20 dem f 20 dBm Il
-30 dBm -30 dem |
N -L\_‘“\“\_
-40 dem 40 dem =
-50 dBm -50 dBm ‘\
-~ \_____
-60 dBm e
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -30.11 dBm -17.11 dé 711.000 MHz 716.000 MHz 100.000 kHz 711,84166 MHz 7.73 dbm -22.27 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99795 MHz -29.77 dbm -16.77 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00495 MHz -29.64 dBm -16.84 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.90659 MHz 8.25 dem =21.75 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -29.37 dbm -16.37 dB
T
) i )
e: 28.FEB.2022 16€:32
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (_\ 20 dkine ).\I S
10 dBm ‘ l 10 dBm f \
ods J \ 0 dem ‘\
-10 d8m L -10 dBm } I
SPURIOUS_LINE_ABS H W
-20 dem j -20 dBm L
-30 dBm M/’ {\ﬁ J‘ -30 dém {’ "‘ 7 i
/ 3 \1 N ! \
40 dBm. fls 1 IJIU‘PL. \ ,m\dﬂm LU ﬂ i S ™, -
50 dem W L 11%“( J\.JJ,,JI L‘ JS WMM \‘W/ - -
e g \..
<50-HB -60 dem —
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 71L.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,88066 MHz -28.48 dBm -15.48 d8 711.000 MHz 716.000 MHz 100.000 kHz 715,65285 MHz 20.67 dem -9.33 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99416 MHz -22.78 dbm -9.78 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00005 Mz -24.60 dBm -11.80 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.33217 MHz 20.78 dem -9.22 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.08 dbm -15.08 dB
T
i [ i 1 )
Date: 2 FEB.202 16:34:11

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
e Lol WP ST VT S S
0 dB |n \ of dem T
-10 dem I 0 dBm %
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20 dem !J Ul 20 dom i
-30 dem 7 -30 dem |
e el u ——
s -Q-"\_
-40 dam = 40 dem —
-50 dem -50 dem:
== 50 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -31.59 dém -18.59 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.89161 MHz 6.63 dBm -23.37 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,98257 MHz -31.45 dBm -18.45 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00634 WMHe 32 45 dBm ~15.45 db
599.000 MHz 704,000 MHz 100.000 kHz 70021129 MHz 7.23 dBm -22.77 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.63 dBm -18.63 dB
Y
I J1 P
e: 28.FEB.2022 16:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /\ 20 ghine ﬁ S
10 dBm ! 10 dBm [' I\
o b ) \l 0 dem f \
-10 d8m -10 dBm L
SPURIOUS_LINE_ABS \ } \
-20 dem ; -20 dBm *
-30 dBm Y -30 dem
/
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40 derm. / v it O£ e b .
N R [ 1 T/
50 dam 1 S0 gem f
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T S w— | I eA P = o ~
N N g —
“EOdeT -60 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.07 d&m -18.07 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.68282 MHz 19.33 dBm -10.67 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99755 MHz -25.94 dBm -12.34 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00205 MHz -25.80 dBm -12.89 de
£299.000 MHz 704.000 MHz 100.000 kHz 699.34216 MHz 19.15 dém -10.85 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.98 dbm -17.98 dB
T
i e N [1 e

Date: 2 FEB.202 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
e S LR e T
. ! WJ"W’\r\ o dem MJ"\-\_\‘l
[
-10 dem J \ 0 dem. -
SPURIOUS_LINE_ABS } 1 1
“20 dem | 20 dBm H«
-30 dBm r -30 dem
- P ———
40 dBm = 40 dem
e I a nam \H.M_‘
-50 dBm -50 dem
\""‘-ﬁ__.;
-60 dBm E—
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 71L.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -32.98 d&m -19.98 dé 711.000 MHz 716.000 MHz 100.000 kHz 711,77672 MHz 6.06 dBm -23.04 db
£98.900 MHz | 699,000 MHz 30,000 kHz 698,57488 Mz -32.12 dbm -19.12 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00185 Mz -33.39 dBm -20.39 dB
599.000 MHz 704.000 MHz 100.000 kHz 700.35514 MHz £.04 dém ~23.96 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.80 dbm -21.80 dB
T
) i )
e: 28.FEB.2022 16:2
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 ghine S ].
10 dem \l 10 dBm: I \
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.26 d&m ~23.26 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.37562 MHz 20.67 dBm -5.33 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99835 MHz -36.51 dBm -23.51 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00934 MHz -36.95 dBm -23.95 dB
£299.000 MHz 709.000 MHz 100.000 kHz 692.61430 MHz 21.76 dBm -8.24 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -36.66 dbm -23.66 dB
T
i e N [1 e

1

6:53:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
o Blananda=s LSRR FERIPEIPA SRR ‘“’“"l’\ o it tiaetai NVl e SRR SR
B m
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-60 dem SR
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -33.28 dbm -20.28 05 706.000 Mz | 716,000 MMz 100,000 Kiz NS TrEY 510 cBm _mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99366 MHz -35.89 dém -22.89 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00854 MHZ 3665 dBm 2365 dB
599.000 MHz 709.000 MHz 100.000 kHz 708,11588 MHz 5.96 dBm -24.04 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -33.57 dBm -20.97 dB
T
I 1 P
e: 28.FEB.2022 16:

16:51:01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P \ 20 gbine s
10 dBm ] 10 dBm I \
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"G BT -60 dem
Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 706.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,88066 MHz -37.44 dBm ~24.44 d8 706.000 MHz 716.000 MHz 100.000 kHz 715,39560 MHz 20.16 dem -9.84 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98766 MHz -35.74 dbm -22.74 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00095 MHz -34.26 dBm -21.26 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.60440 MHz 20.49 dem -9.51 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -36.66 dbm -23.66 dB
T
i [ i 1 )
Date: 2 FEB.202 16:45:46 Date:
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
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Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 706.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 698,880666 MHz -34.46 dBm -21.46 dé 706.000 MHz 716.000 MHz 100.000 kHz 708.74226 MHz 4.36 dBm -25.64 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98087 MHz -36.64 dbm -23.64 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00544 MHz -38.70 dBm -25.70 dB
599.000 MHz 709.000 MHz 100.000 kHz 707.46553 MHz .23 dém =25.77 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -36.57 dbm -23.57 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S Iﬂ
10 dem ]‘l 10 dem I‘ \
0 dB [ i 0 dem ,‘ \
-10 d8m -10 dBm 7
SPURIOUS_LINE_ABS fJ H | L
-20 dem l \\ -20 dBm [ ¢
-30 dBm j \ -30 dBm ﬂ T 1
P \ ]
-40 dam ) A [‘ H [ -+6\em i 8
. i 7 b I il I A N A
50 dem i G { 11l - ot Ry |
> e i e 1
woHem 50 dBm =
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3003 pts Stop 725.0 Mnz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -40.04 d&m -27.04 dé 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 19.49 dBm -10.51 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99426 MHz -39.01 dbm -26.01 d8 716,000 MHz | 716,100 MHz 30.000 kHz 716,00684 MHz -39.07 dBm -26.07 dB
£99.000 MHz 700,000 MHz 100.000 kHz 600,50441 MHz 19.94 dém -10.06 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -35.56 dBm 26.56 dB
T
i [ i 1 )
Date: 2 FEB.202 16:56:2

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
: ; ; ABS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10 dBm
0 dB A o O e s 0 . e e i dava T
-10 d8m \ ,l dBm |
SPURIOUS_LINE_ABS \ 1
-20 dem f Il 0 dBm !
30 dem A b0 oo b‘l‘
40 dom — e ,it 40 dem liww““*“%
-50 dBm -50 dem
= -60 dBm R
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -36.03 d&m -23.03 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.31069 MHz 3.47 dBém -26.53 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,57448 MHz -37.65 dbm -24.65 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,01074 MHz -41.07 dBm -23.07 dB
599.000 MHz 709.000 MHz 100.000 kHz 708.09590 MHz 3.52 dem ~26.48 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -39.19 dbm -26.19 dB
T
) i )
e: 28.FEB.2022 16€:55:34
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ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
i | Lo W RE—— ANt U et menagrtemtt™
? | o,
-50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 605.23142 MHz -56.98 dBm -43.98 dB 30.000 MHz 690.000 MHz 100.000 kHz 620.03030 MHz -57.01 dBém -44.01 dB
725,000 MHz 1.000 GHz 100.000 kHz 981.32839 MHz -56.55 dBm -43,55 dB 725,000 MHz 1,000 GHz 100.000 kHz 962.88175 MHz -56.51 dBm -43,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.58 dBm -31.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -45.76 dBm -32.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -41.63 dBm -28.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -41,70 dBm -28.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35216 GHz -42.60 dBm -29.60 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.34516 GHz -42.49 dBm -20,49 dB
_— —_—
)i 2 )i w
L JL ) L L J
: 28.FEB.2022

Highest Channel / QPSK

pec 1 D‘:_?
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
. e
50 dem =
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 619.03038 MHz -56.99 dBm -43.99 d8
725.000 MHz 1,000 GHz 100.000 kHz 964, 78140 MHz -56.27 dem -43.27 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.47138 GHz -45.68 dBm -32.88 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -41.62 dBém -28.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33967 GHz -42,55 dBm -29.55 d&
i
JL J -
Date: 2
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LTE Band

12 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dB -40 dBm
™ sy s U WS
1 - [y | ok,
-50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 635.07916 MHz -57.11 dBm -44.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 616.93054 MHz -56.96 dBm -43,96 dB
725,000 MHz 1.000 GHz 100.000 kHz 988.87702 MHz -56.65 dBm -43,65 dB 725,000 MHz 1,000 GHz 100.000 kHz 907.24187 MHz -56.68 dBm -43,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.01 dBm -31.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63584 GHz -45.79 dBm -32,79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -41.68 dBm -28.68 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -41,59 dBm -28.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34066 GHz -42.64 dBm -29.64 db 7.000 GHz 9,000 GHz 1.000 MHz 7.38215 GHz -42.61 dBm -29.61 dB&
_— —
] (] A

Highest Channel / QPSK

Spec 1

Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
N e s, S N
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 644.42345 MHz -56.86 dBm -43.86 dB
725.000 MHz 1,000 GHz 100.000 kHz 93798628 MHz -56.41 dBm -43.41 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.53137 GHz -45.79 dim -32.79 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99225 GHz -41.65 dBm -28.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.34416 GHz -42.63 dBm -29.63 d&
il
JL J -
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SPORTON LAB.
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LTE Band 12 / 5MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
. o numna o WS S ) A R o SRR IR
-50 derr r—— -50 dBm I
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.52996 MHz -56.99 dBm -43.99 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.02962 MHz -57.11 dBm -44,11 dB
725,000 MHz 1.000 GHz 100.000 kHz 916.34021 MHz -56.49 dBm -43,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 9E£8.18260 MHz -56.49 dBm -43,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.42 dBm -32.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96976 GHz -46.12 dBm -33.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -41.83 dBm -28.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90076 GHz -41,74 dBm -28.74 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34866 GHz -42,34 dBm -29.34 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -42.61 dBm -29.61 dB&
_— —
\ )i ] 2 ] w
D 16:36:01 16:
Spectrum [l:g-!]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
N
50 dem—| S
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 612.93084 MHz -57.19 dBm -44.19 dB
725.000 MHz 1.000 GHz 100.000 kHz 845 85303 MHz -56.62 dem -43.62 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -46.09 dbm -33.09 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.923176 GHz -41.70 dBm -28.70 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35516 GHz -42.64 dBm -29.64 d&
¥
JL J
Date: 28 16:43:05
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SPORTON LAB.
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Report No. : FG1N0O508B

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
. N p—— ] . Satin s e e N L B N
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 612.43088 MHz -57.02 dBm -44.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.17968 MHz -56.96 dBm -43,96 dB
725,000 MHz 1.000 GHz 100.000 kHz 969.38057 MHz -56.62 dBm -43,62 dB 725,000 MHz 1,000 GHz 100.000 kHz 9E5.53308 MHz -56.42 dBm -43,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.91 dBm -32.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.06 dBm -33.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.93688 GHz -41.67 dBm -28.67 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -41,75 dBm -28.75 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34566 GHz -42.56 dBm -29.56 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34516 GHz -42.63 dBm -29.63 d&
_— —_—
\ )i ] 2 ] w
D 16:47:3 16:50:08
Highest Channel / QPSK
Spectrum [l:g-!]
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
) " s e LB
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 633.77926 MHz -57.05 dBm -44.05 dB
725.000 MHz 1.000 GHz 100.000 kHz 856.85103 MHz -56.29 dem -43.29 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -45.43 dbm -32.43 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.90426 GHz -41.63 dBém -28.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.34566 GHz -42.40 dBm -29.40 d&
¥
JL J
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0041
40 Normal Voltage 0.0024
30 Normal Voltage 0.0201
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0127
0 Normal Voltage 0.0038
PASS
-10 Normal Voltage 0.0212
-20 Normal Voltage 0.0109
-30 Normal Voltage 0.0106
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0028
20 Battery End Point 0.0100
Note:
1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A12-25 of 25
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.72 5.65 6.03 - PASS
TEL : 886-3-327-3456 Page Number : A13-1 of 15

FAX . 886-3-328-4978



SPORTON LAB.
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LTE Band 13/ 10MHz / QPSK

Middle Channel / Full RB

LTE Band 13/ 10MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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B I
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CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2189 dem 2731 dem 5.42 d8 2.38 0B +.03 0B .72 0B .07 08 Trace 1 [ o078 dem 27,28 dbm 5.50 d8 3.01d8 4.70 d8 5.65 d8 5.14 0B
| ——— I e——
HEREREEED e Wy we

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset L1, 10 db
o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view
e
e
o N
,
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™
0.0 %
1E-
%
!
il
1€ 2y
3
8
1
CF 782.0 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.85 dem 27,17 dbm 7.32 d8 .10 68 +.99 0B 5.03 5.75 0B
I e——
] )
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Report No. : FG1N0O508B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 5.00 | 493 | 9.83 | 9.87 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.91 - 9.79 - - - - -
TEL : 886-3-327-3456 Page Number : A13-30of 15
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.49 dBm) ™M1[1] 14.14 dBm)
780.41200 MHz 782.21000 MHZ]
20 20
Y ndB 26.00 dB ndB 26.00 dB
104 V7 e e i e 4.995000000 MHZ, 104 S AW oy ey 4.925000000 MHZ|
Q factor i 156.2 ; Q factor I} 158.8]
/ \
o d \ 0 di L
{ \ i
2 ! El
10 df ? ¢ 10 d 7
/ \ /
/ \
204 T 20d
et T ] B
Za0° =I0den
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.412 MHz 15.49 dam nd8 down 4.995 MHz ML 782,21 MHz 14,14 dBm nd8 down 4.925 MRz
T 1 779.483 MHz -10.46 dBm nd8 26.00 dB TL L 779.562 MHz -11.91 dam n 26,00 d8
T2 1 784.478 MHz -10.65 dBm Q factor 156.2 T2 1 7B4.4BB MHz -12.26 dém Q factor 158.8
L U J wa L JU J L]

Mi

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 24.MAR.2021 00.06:31

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 1890 dBm)| MI[1] 7.50 dBm)
11 782.9190 MHz 781.4610 MHz,
20 20
Ao P 26.00 dB P Jélrm‘ﬁ" ~ 26.00 dB
104 B 0.830000000 MHz| 10 4 w N\ 0.870000000 MHZ|
] Q factor 79.6 T Q factor 79.2
d P A
a T 0 T }
10 d ! 0d ¥ 15
- "] e 7 ] N
20 d - — 20 d ——— DA
- by A h
a0 30
~a0 d 4 a0 d L
N N
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.918 MHz 18.30 dam nd8 down 9.83 MHz ML L FBL4B1 MHZ 17.58 dam nd8 down 9.87 WHz
T 1 777.165 MHz -7.28 dBm nd8 26.00 dB TL L 777.085 MHz -6.686 dBm nd8 26,00 d8
T2 1 786.995 MHz -7.80 dBm Q factor 79.6 T2 1 7B6.955 MHz -8.89 dBm Q factor 79.2

J

L U

Date: 24 MAR.2021 00.06.08

J

Mi

ddle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.14 dbm)| MI[1] 17.09 dBm
783.74800 MHZ| 780.9210 MHz
= nds " 26.00 dB)| @ - ~ndE 26.00 dB|
10d ; ond L 43.13&,»\/\“5-,\,\1 4905000000 MHz 104 i -0 Bt 9.790000000 MHz|
T Q factor | 159.8 f Q factor 79.8
od i od |
1 /
-tod F -10d ’
)
20 d - = 20 d ! -
I A e r .
o ey ALy . / ~\
A vy ; ]
-and -40 d —
NI e
50 d -50 i
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.748 MHz 14,14 dBm nd8 down 4.905 MHz ML L 7B0.021 MHz 17.09 dBm ndB_down 9,79 MHZ
TL 1 779.562 MHz -12.09 dam nd8 26.00 dB TL L 777.105 MHz -9.25 dBm 26.00 dB
T2 1 784.468 MHz -11.69 d8m Q factor 159.8 T2 1 7B6.B9S MHz -8.81 dBm 79.8
L U J wa L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 452 | 448 | 9.03 | 8.99 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.51 - 9.05 - - - - -
TEL : 886-3-327-3456 Page Number : A13-5of 15
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.99 dBm) ™M1[1] 14.58 dBm)
- 781.86000 MHz - : 784.03800 MHZ]
& — OccBw 4.515484515 MHz Occ Bre 4.475524476 MHZ
L T Ve e VAVt e v e a0 LN PN T DV T A) W RaY
10d 7 104
/
d / P |
a o
1 y
/ ! \
10 df 7 10 d 2 ‘
|
20d “ . T f L\ T
e ppd iy oS Wy N
a0
40 df -40 di
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7B1.86 MHz 14,99 dam ML 7B4.038 MHZ 1458 dam
T1 1 779.74225 MHz 9.55 dBm Oce Bw 4.515484515 MHz T1 L 779.77223 MHz 9.33 dBm Oce Bw 4,475524476 MHz
T2 1 784.25774 MHz 10.13 dam T2 1 78424775 MHZ 9.83 dam
L I 4 [S JL 4 -
at : 6
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.50 dBm) ™M1[1] 7.23 dBm)|
- ML 784.2180 MHz - 1 4610 MHZ,
T i - _ X B r 9.030960031 MHz - B £.991008991 MHZ
N e R R B A WP L A | e P
10d + \ 104d ; ¢
\ /
/ | / |
o d | 0 di J |
/ \ \
~1od . -0 d "
) Y
204 < 20d -
) M\ Y, .
a0 v 7 -0 7 o
a0 d - 40 d
10 cam L
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.218 MHz 17.50 dam ML FBL4B1 MHZ 17.23 dam
T1 1 777.5045 MHz 11.84 dBm Oce Bw 9.030965031 MHz T1 L 777.5245 MHz 8.57 dBm Oce Bw £.991008991 MHz
T2 1 786.53585 MHz 11.19 dam T2 1 786.5155 MHz 10.68 dam
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.27 dBm 15.01 dBm)|
7 5800 MHZ| 785.1970 MHz,
= 4.505404505 MHz @ : 050049051 MHz
N . . 1 o b
10 S e A 104 ENSENSELS SaaBE & .
{ J \
od T 0 : 1
] / 1
/ 4
10 10 di ¥
204 4 20d /
N ~ /
=l -30
40 df -40 di —
VY PN
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783,558 MHz 14,27 dBm ML L 7BE.107 MHz 15.01 dam
T1 1 779.75225 MHz 8.05 dBm Oce Bw 4.505454505 MHz T1 L 777.4845 MHz 9.04 dBm Oce Bw 9.050949051 MHz
T2 1 784.25774 MHz 8.19 dam T2 1 786.5355 MHz 9.62 dam
L I 4 [S JL 4 -
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